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Highest Band Edge / 1IRBmax

Ref Level 30,00 dBm  Offset 10.00 0B

1 Spurious Emissians

Made Auto Sweep

Limit Che<d
Line _SPURJoUS.

n
SPURIOUS_UNE_ ABS 002

30 dBm

40

i

60

U.‘r\ |

) A

2.475 GHz

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2.506 GHz

8004 pts. 1 MHz/

2.49049 GHz
2.494 70 GHz
2.49600 GHz
2.496 87 GHz

1.000 MHz

1.000 MHz
100,000 kHz
100.000 kHz

-33.56 dBm
-22.20 dBm
-26.68 dBm
13.46 dBm

2,506 GHz

01:10:4% AM  02/22/2023

Ready

' e sectrt
Ref Level 30.00dBm  OMfset 10.40 dB.

07:26:45 P 02/17/2023

Mode Sweep s6L
Count 100/100
1 Spurious Emissions
SPURIOUS INEX ABS_002
Line _SPUR{OUS_LINE_ABS_od2
20 dBm———
F
10 dBr ”
g "
3048) |
4
m 1A oo

2.68 GHz 10005 pts 1.5 MHz/ 2.795 GHz
2 Result Summa

2680 GHz 2,690 GHz 100.000 kHz 2.68918 GHz 15.13 dBm

2690 GHz 2591 Ghz 200,000 kiz 2.69004 GHz 21.08 dBm

2691 GHz 2,695 GHz 1.000 MHz 2.69131 GHz 16.34 dBm

2685 GHz 2710GHz 1.000 Mz 269597 GHz -26.12 dBm

2710GHz 2.795 Gz 1.000 MHz 271134 GHz -42.97 dBm

Ready

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 10.00 6B

1 Spurious Emissians

Mode Auto Sweep

Count 200/200

Limit Che<d
Line _SPUR|OUS_LINE_A85_od2

e e

10

201 4B
SPURICUS_LINE_ABS_002
30 dBm:

-40

60

2.475 GHz

8004 pts

1 MHz/

2,506 GHz

MultiVie pectr
RefLevel 3000 d8m  Offset 10.40 08

01:04:46 AM  02/22/2023

2475 GHz 2490 GHz 1.000 MHz 2.49027 G -26.28 dBm -1.28 dB
2,490 GHz 2.495 GHz 1.000 MHz 249485 GHz -20.41 dBm -7.41dB
2495 GHe 2496 GHz 100,000 kHz 249591 GHz -28.30 dBm -15.30 dB
2.496 GHz 2.506 GHz 100,000 kifz 2502 94 GHz 5.27 dBm 2473 dB
ey B

07:29:24 B 02/17/2023

Mode Sweep s6L
Count 100/100
1 Spurious Emissions
SPURIOUS_LINE ABS
Line _SPUR[OUS_LINE_ABS_0q2
20 dBm—
{
10 dBnr T
|
50 dBr g
268 GHz 10005 pts 1.5 MHz/ 2.795 GHz
2 Result Summa:
2680 GHz 2690 GHz 100.000 kHz 268537 GHz 7.42 dBm -22.58 dB
2680 GHz 2691 GHz 200.000 kifz 2.69006 GHz 24,37 dBm -14.37dB
2691 GHz 2695 GHz 1.000 Mz 269104 GHz 18.45 dBm -8.45dB
2695 GHz 2.710GHz 1.000 MHz 269512 GHz -23.03 dBm -10.03 dB
2710 GHz 2.795 GHz 1.000 MHz 2.71121 GHz -46.35 dBm -21.35d8
ey S R
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 10MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30,00 dBm  Offset 10.00 0B

1 Spurious Emissians

Made Auto Sweep

Limit Che<d
Line _SPURJoUS.

n
SPURIOUS_UNE_ ABS 002

30 dBm

o] .m.;..uu.,ummﬁﬂthﬂ

60

2.475 GHz

2475 GHz

2490 GHz
2,495 GHz
2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2.506 GHz

8004 pts

1.000 MHz

1.000 MHz
100,000 kHz
100.000 kHz

1 MHz/

2.49043 GHz
2.494 89 GHz
2.49600 GHz
2.496 90 GHz

-26.79 dBm
-17.64 dBm
-24.84 dBm
14.75 dBm

2,506 GHz

01:11:20 AM  02/22/2023

Ref Level 30.00dBm  OMfset 10.40 dB.

Mode Sweep

6L

Count 100/100
1 Spurious Emissions
SPURIOUS UNE-ABS_002
Line _SPUR{OUS_LINE_ABS_0q2
20 dm———
{\
-10 dBr- n
404
m L -
2.68 GHz 10005 pts 1.5 MHz/ 2.795 GHz
2 Result Summa:
2.680 GHz 2,630 GHz 100.000 kHz 268909 GHz 15.40 dBm -14.60 dB
2690 GHz 2691 GHz 200000 kiz 2.69002 GHz .35 dB 123548
2691 GHz 2,695 GHz 1.000 MHz 2.69148 GHz 18.16 dBm -8.16 dB
2685 GHz 2710GHz 1.000 Mz 269514 GHz .43 dBm -1243d8
2710 GHz 2.795 GHz 1.000 MHz 2.71299 GHz -48.77 dBm -23.77d8
festy £ e

07:27:13 B 02/17/2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 10.00 6B

RefLevel 30.00dBm  Offset 1040 d8.

Mode Sweep

s6L

Made Auto Sweep saL
Count 200/200 Count 100/100
srious Emitions 1 Spurious Emissions
Limit Chec¥ PRsSS SPURIOUS_UINE: ABS
Line _SPURJOUS_LINE_ABS 02 i Line “SPURIOUS_LINE_x85_0q2
0 20 dbm———
10
, T m— A
|
10 } ‘ 110 dBrm-
20 a8 I ] !
SPURICUS_LINE_ ABS_002 q L)
30 dBm: N = ‘I 30 di
1]k
M 50 dBm !
0
268GHz 10005 pts TS ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
2680 GHz 2,690 GHz 100.000 kHz 2.686/8 GHz 7.62 dBm -22.38 dB

2475 GHz 2490 GHz 1.000 MHz 243004 GHz -26.66 dBm -1.66 di 2690 GHz 2691 GHz 200000 ki 269006 GHz -26.95 dBm -16.96 dB

2490 GHr 2495 GHr 1.000 MHz 249495 GHz -18.90 dBm 5.90 dB 2691 GHz 25695 GHz 1.000 MHz 2.69154 GHz -20.07 dBm -10.07 d8

2495 Gtz 2.49 GHz 100,000 ke 2.49595 GHz -29.33 dBm -16.33 dB 3695 Ghiz ITI0GHe 11000 MH: 268571 GHz 2472 dBm 17248

2496 GHz 2.506 GHz 100.000 kifz ARG LIELL 2.7106H: 2795 Ghz 1.000 MHz 2.72251 GHz -48.77 dBm 2377 dB

ey R [ &

01:03:53 AM  02/22/2023

07:28:87 B4 02/17/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 10MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30,00 dBm  Offset 10.00 0B

1 Spurious Emissians

Made Auto Sweep

Limit Che<d
Line _SPURJoUS.

n
SPURIOUS_UNE_ ABS 002
30 dBm

40

60

2.475 GHz

8004 pts

1 MHz/

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2.506 GHz

1.000 MHz

1.000 MHz
100,000 kHz
100.000 kHz

2.48995 GHz
2.49499 GHz
2.496 00 GHz
2.496 72 GHz

08 dBm

-33.

-21.25 dBm
-26.62 dBm
14.01 dBm

2,506 GHz

01:12:18 AM  02/22/2023

Ready

RefLevel 30,00 dBm Ofiset 10.40 dB Mode Sweep sat
Count 100/100
1 Spu: Emissions
SPURIOUS_UINE  ABS_002
Line _SPURfOUS_LINE_ABS_0d2
20 dBmr T
-10 dBnr- {
s |11
et
0 mt "
sﬂt e T RO
2,68 Ghz 10005 pts 1.5 MAL/ 2.795 Gz
2 Result Summa:
2680 GHz 2690 GHz 100.000 kHz 268908 GHz
2690 GHz 2691 GHz 200.000 kffz 269002 GHz
2691 GHz 2,695 GHz 1.000 MHz 2.69125 GHz
2695 GHz 2710GHz 1.000 MHz 269503 GHz
2710GHz 2.795 GHz 1,000 MHz 2.71847 GHz

07:27:51 B 02/17/2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 10.00 6B

Mode Auto Sweep

1 Spurious Emissians

Count 200/200

Limit
Line _SPUR|OUS_LINE_A85_od2

q

10

Al

201 4B
SPURICUS_LINE_ABS_002
30 dBm:

-40

‘.JM

60

2.475 GHz

2475 GHz 2490 GHz 1.000 MHz 2.49000 GHz -31.74 dBm -6.74 dB
2,490 GHz 2.495 GHz 1.000 MHz 249498 GHz -20.92 dBm -11.92 dB
2495 GHe 2496 GHz 100,000 kHz 2.49596 GHz -34.54 dBm -21.54 dB
2,496 GHz 2.506 GHz 100,000 kifz 249953 GHz 331 dBm -26.69 dB

8004 pts

1 MHz/

2,506 GHz

01:02:59 AM  02/22/2023

Ready

RefLevel 30.00d8m  Offset 10.40d Mode Sweep seL
Count 100/100
1 Spurious Emissions
SPURIOUS_LINE ABS
Line _SPUR[OUS_LINE_ABS_0q2
20 dBm—
10 dBnr 1
50 dBr bl
268 GHz 10005 pts 1.5 MHz/ 2.795 GHz
2 Result Summa:
2680 GHz 2690 GHz 100.000 kHz 268463 GHz
2680 GHz 2,691 GHz 200.000 kHz 2.69005 GHz
2691 GHz 2695 GHz 1.000 Mz 269116 GHz
2695 GHz 2.710GHz 1.000 MHz 2.69653 GHz
2710 GHz 2.795 GHz 1.000 MHz 2.71444 GHz

07:28:30 B 02/17/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41/10MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 3000 dBm  Offset 10.00 08 Mode Auto Sweep saL Reflevel 30.00Bm  Ofiset 10.00d6 Mode Sweep saL
Count 200/200 Count 200/200
1 Spurious Emissians 15 13 Emis:
Cimit Cheed Fss SPURIOUS_UINE  ABS_002
Line _SPURJOUS_UINI Linw RIOUS_LINE_ABS_oq2

2 1 20 dBm

s e s o | i ) | 'L

30 B T
w i
50 dBnr gt
508
60
268 GHz 10005 pts 1.5 MHz/ 2.795 GHz
7475 Ghe 8004 pts 1 Miiz/ Z506GH2 (5 gt Summa
2680 GHz 2,630 GHz 100.000 kHz 268799 GHz 4.47 dBm -25.53 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 50 GHz -26.77 dBm 2,690 GHz 2,691 GHz 200,000 kHz 2.68001 GHz -28.99 dBm -18.99 dB
2490 GHz 2.495 GHz 1.000 Mitx 2.49492 GHz -16.99 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69191 GHz -24.22 dBm -14.22 dB
2495 GHe 2496 GHz 100,000 kHz 249592 GHz -27.72 dBm - 2695 GHz 2710GHz 1.000 Mz 269558 GHz -28.48 dBm 1548 dB
2.496 GHz 2.506 GHz 100,000 kHz 2.50439 GHz 4.16 dBm .25.84 dB 2710 0He 2795 GHe. 1,000 Mz 371237 GHz 47,30 dBm 23048
peoy I e MDA [

01:01:46 AM  02/22/2023 O1:14:45 AN 02/22/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 15MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Power Limit -25dBm > -27.78 dBm Pass

Ref Level 30,00 dBm

Ref Level 3000 dBm  Offset 10.00 05 Mode Auto Sweep saL Offset 10,00dB = RBW 10kHz seL
Count 200200 | = Att 3048 ® SWT__100ms & VBW 30kHz _Mode Sweep Count 100/100
1 Spurious Emissians 1ACLR 1Rm Avg
Cimit Cheed m
Line _SPURJOUS_UINE_ABS_062 il
20 20 T
10 10
O Wi A gy R g S
a
0db
|
-10
I L -10
2 1
SPURIOUS_LINE_ ABS_002 ] (\ .20 dBor
30 dem———t MM ! oy
-30
a0 iyl
M\)‘W w0
i

2.475 GHz 2511 GHz

8004 pts

6 MHz/

2475 GHz 2.490 GHz 1.000 MHz 2.48916 GHz -24.03 dBm 0.97 dB
2,490 GHx 2,495 GHz 1.000 MHz 2.49496 GHz -20.64 dBm -7.64 dB
2,895 GHz 2,49 GHz 150,000 kiHz 2.49596 GHz -28.46 dBm 15.46 dB
2,496 GHz 2511 GHz 100.000 kHz 250816 GHz 4.91 dBm -25.09 dB

12:49:14 AN 02/22/2023

PRI RPN ¥, YN STy SN T JaY ek N

A
\'w’rﬂ‘m

60 dion
CF 2.489 5 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None
Tl {Ref) 1.000 Mz -21.78 dBm
Tx Total -27.78 dBm

12:50:43 AX 02/22/2023

FR1 n41/15MHz / DFT-S OFDM / P1/2 BPSK

Highest Band Edge / Full RB

Ref Level 30.00dBm  Offset 10.00 B Mode Auto Sweep saL

Caunt 200/200

1 Spurieus Emissions
SPURIOUS_LIMEABS,

Line _SPURJOUSLINE_ABS_od2
20 4B T

M

50 dBmv
-60
2.675 GHz. 10005 pts 12.0 MHz/ 2.795 GHz
2 Result Summar

2675 GHz 2,690 GHz 100.000 kHz 267964 GHz 5.27 dBm -24.73 dB

2.690 GHz 2691 GHz 300.000 kHz 2.69003 GHz -29.59 dBm -19.59 dB

2691 GHz 2695 Gz 1.000 M 260477 GHz 25.73 dBm -15.73 dB

2695 GHz 2710 GHz 1.000 MHz 269528 GHz -27.43 dBm -14.43 dB

2.710 GHz 2.795 GHz 1.000 MHz 2.71002 GHz -40.61 dBm -15.61 dB

ety S RS

12:83:11 MM 02/22/2023

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 15MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Power Limit -25dBm > -26.86 dBm Pass

Ref Level 3000 dBm  Offset 10.00 6B

12:46:29 AM  02/22/2023

Mode Auto Sweep sa RefLevel 000dBm  Offiet 10008 = REW 10kHe seL
Count 2007200 | ® Att 3048 ® SWT__100ms ® VEW 30kHz _Made Sweep Count 100/100
1 Spurious Emissians 1 ACLR 1Rm Avg
Tt Chec] m
Line _SPURJoUS._ L il
ELU 20 T
10 10
A ——
o T T
0 die
-10 |
l 10
2 T A o L
URIGUS_UINE ABs_o02 K| |zoeem
0 dBar | | M g
-30
-40
40 dir
Ao e
L YA a0 W‘"Wﬂf‘w""ﬁ Ml ot
50 db s i il i Y ¥ !
-0
60 dion
2.475 GHz 8004 pts. 6 MHz/ 2.511 GHz
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2475 GHz 2.450 GHz 1.000 MHz 249023 GHz -23.67 dBm 1.33db 2 Result Summa: None
2490 GHr 2495 GHr 1,000 MHz 2.49486 GHz -20.77 dBm 277dB
2,495 Ghe 2496 Ghe 150,000 kite 249596 GHz -27.04 dBm 1303 dB T T
3496 GHe 2511 GHe 100,000 kiz 250426 GHz 219 dBm 3581 dB T fRef) 36786 dBm

12:47:19 AX 02/22/2023

FR1 n41/15MHz / DFT-S OFDM / QPSK

Highest Band Edge / Full RB

Ref Level 30.00dBm  Offset 10.00 4B

Mode Auto Sweep

6L

Caunt 200/200

1 Spurieus Emissions

SPURIDUS_LINE
Line SPURIOUS_LINE_ABS_0d2

20 dBm

10

D“‘" ot

10 dBmr |

[zu ‘l

30

40

50 dBv

-60

2875 Gz 10005 pts 12.0 MHz/ 2.795 GHz

2 Result Summar
2675 GHz 260 GHz 100.000 kHz 267665 GHz 4.99 dBm -25.01 dB
2690 GHz 2691 GHz 300.000 kffz 2.69002 GHz 29.58 dBm -19.58 dB
2691 GHz 2695 GHz 1.000 MHz 2.69196 GHz 24.32 dBm -14.32 dB
2695 Gz 2710 GHz 1.000 MHz 269611 GHz -27.20dBm 1420 dB
2710 GHz 2795 GHz 1.000 MHz 271040 GHz -41.17 dBm 16.17 dB

12:54:08 Me 02/22/2023

Resdh

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 15MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 10.00 6B

saL Ref Level 30.00dBm  Offset 10.00 d8.

(= Mode Auto Sweep S6L
Count 200/200 Count 200/200
1 Spurious Emissians 1 Spurious Emissions
Limit Chec¥ PRsS SPURIOUS _UINE: ABS,_00;
Line _SPURJOUS_LIN Phes Line _SPURIOUS_LINE_ABS_0q2
20 20 dBiy
10 10
e = s e s \! M i b ¥
a 0 ey
|
10 ‘ 110 dBo
" | |
SPURIOUS_LINE_ABS_002 )F v' ‘
30 dBm . WWWW% b W WM“
M |
“ ¢ M
M 50 dBnr . e
-60
2.675 GHx 10005 pts 12.0 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 6 MHz/ 2.511 GHz 2 Result Summa;
2675 GHz 2.690 GHz 100.000 kHz 267661 GHz 4.34 dBm -25.66 dB
2475 GHz 2.4%0 GHz 1.000 MHz 248976 GHz -26.10 dBm -1.10dB 2690 GHz 2691 GHz 300.000 kifz 269007 GHz -30.20 dBm -20.20 df
2.490 Gt 2.495 Ghir 1.000 Mz 2.49398 GHz -22.78 dBm -9.78 dB 2691 GHe 2695 GHz 1,000 Miz 269122 GHz 2464 dBm 1464 B
2495 Ghr 2,496 GHz 150,000 kttz 249591 GHz -28.70 dBm -15.70 dB 2695 GHz 2710GHz 1.000 MHz 269515 GHz -28.07 dBm -15.07 dB
2496 GHz 2511 Ghz 100000 Kz 2.50932 GHz 3.41 dBm -2659 dB Rteis 3795 orte 1000 M 271053 GHz 34.61 dBm 19.61 dB
sy [ Ready jrnnnnnni] S

12:44:45 AN 02/22/2023 12:54:44 AN 02/22/2023

FR1 n41 / 15MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 10.00 6B

Made Auto Sweep sl Reflevel 30.00Bm  Ofiset 10.00d6 Mode Auto Sweep seL
Count 200/200 Count 200/200

1 Spurious Emissians

Uimit Checd Fss {ABS, 00

Line _SPURJOUS_LINE_ABS_0dz phes Line SPURJOUS_LINE_ABS_0q2 Phss
2 20 dbmy T
0 0
o IOV PR NN e R it

110 dBo ‘

0 1
SPURIOUS_UNE_ ABS 002

bl I'\.HM%

30 dBm
M"W 50 dBiny t
60
2675 GHa 10005 pts 12.0 MHz/ 2.795 GHz
7475 GHz 8004 pts & MHz/ ZS1GHE (5 g Summa
3 2675 GHz 2,630 GHz 100.000 kHz 268451 GHz 3.18 dBm -26.82 dB
2475 GHz 2.490 GHz 1.000 MHz 248923 GHz -3.61 dB 2,690 GHz 2,691 GHz 300,000 kHz 2.68007 GHz 31.30 dBm 21.30 dB
2490 GHz 2.495 GHz 1.000 Mitx 2.49492 GHz -12.29.dB 2691 GHz 2695 GHz 1.000 MHz 2.69184 GHz 26.33 dBm -16.33 dB
2495 GHz 2496 GHz 150,000 kffz 249600 GHz -17.24 dB 2695 GHz 2710GHz 1.000 Mz 269540 GHz -29.82 dBm -16.82dB
2.496 GHz 2511 GHz 100,000 kHz 250809 GHz -26.15 dB 2710 GHe 2795 GHe. 1.000 MHz 2.71100 GHz 4335 dBm 18.35dB
N

12:43:06 AM 02/22/2023 12:85:27 A 02/22/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 / 15MHz / DFT-S OFDM / 256QAM

e+ g =
Ref Level 30,00 dBm  Offset 10,00 dB Mode Auto Sweep saL RefLevel 30.00d8m  Offset 10.00 d6 Mode Auto Sweep seL
Count 200/200 Count 200/200
P = 1 Spurious Emissions
Limit Chec¥ P SPURIOUS _UINE: ABS,_00;
Line _SPUROUS_UINE 2 phss Line SPURJOUS_LINE_ABS 042
pos 20 dBi
10
0 T . Cuamioans e f et
10 | 110 dB
" |
SPURIGUS_UNE ABS 00z ] I 1
30 dBm- . . ‘J ln‘ 5 !
" ",
" I ) Nyt .
W 50 B I
60
2,675 Gt 10005 pts 12.0 MHz/ 2.795 Gz
2.475 GHz 8004 pts. 6 MHz/ 2.511 GHz 2 Result Summa;
2675 GHz 2690 GHz 100.000 kHz 268589 GHz 1.81 dBm -28.19.dB
2475 GHz 2.490 GHz 1.000 MHz 2.488 58 GHz -32.13 dBm -1.13 dB 2690 GHz 2,691 GHz 300,000 kHz 2.69003 GHz -34.66 dBm -24.66 dB
2,490 Gz 2495 GHz 1.000 MHz 209433 GHz -26.43 dBm -13.43 dB 2691 GHz 2,695 GHz 1.000 MHz 269191 GHz -30.05 dBm -20.05dB
2495 Ghr 2,496 GHz 150,000 kttz 249596 GHz -33.18 dBm -20.18 dB 2695 GHz 2710GHz 1.000 MHz 269517 GHz -32.49 dBm -19.49 dB
2,496 GHz 2511 GHz 100,000 kifz 250732 GHz 2.70 dBm -27.30dB 2710 ke 3795 CHy 1000 M 271278 GHz 36,85 dBm 218548
fecy L R [ ] S
12:28:52 AM  02/22/2023 12:56:56 aM 02/22/2023

FR1 n41/15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30.00dBm  Offset 10.00 0B Made Auto Sweep. sGL Reflevel 30.00cBm Offset 10.00dB Mode Auto Sweep —
Count 200/200 Count 2001200
1 Spurious Emissions
imit Cheek Fhss SPURIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS_0g2 PRSS Line _SPURJOUS_LINE_ABS_0q2
0 20 dBinv
10
0 et o T ey [ - \
" | {|{hodem
an t
SPURIOUS_UNE_ ABS 002 | | 1
e m
30 B + T WM“W T M
a0 i N
w 50 dBo I TR
60
2675 GHz 10005 pts. 12.0 MHz/ 2.795 GHz
2475 GHz 8004 pts & MHz/ 2511 GHa | et
3 2675 GH 2690 GHz 100.000 kHz 267884 GHz 2.20 dBm -21.80 dB
2475 GHz 2490 GHz 1.000 MHz 249045 GHz 21 -207dB 2690 GHz 2691 GHz 300.000 kitz 269002 GHz -28.70 dBm -18.70dB
2490 GHz 2495 GHa 1.000 Mtz 249493 GHz -23. - 2691 GHz 2.695 GHz 1.000 MHz 2.69305 GHz -25.1
2495 GHe 2496 GHz 150,000 kHz 249595 GHz -30. -17. 2695 GHz 2710 GHz 1.000 MHz 269557 GHz 27
2856 GHz 2511 Gz 100,000 kHz 2.50241 GHz 94 dl 2710 0He 2795 ctie 1000 Mis 271108 GHz Y

12:26:00 AM  02/22/2023 12:57:56 A 02/22/2023
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e% FCC RADIO TEST REPORT Report No. : FG2N2510-01B

SPORTON LAB.

FR1 n41 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB Power Limit -25dBm > -26.21 dBm Pass

RefLevel 40.00GBm  Offset 10,00dB = REW 10kHz 6L

Ref Level 40,00 dBm  Offset 10.00 6B Made Auto Sweep £
Count 3007300 | * Att 3008 ® SWT__100ms = VEW 30kHz Made Sweep Count 100/100
1 Spurious Emissians 1 ACLR 1Rm Avg
Limit Che m
Line _SPURJoUS_UNE_ABS o2 il
30 30 T
20 20
10 dir 10 dBm
0 e e s el W b o e 1 i it e S
}
|‘ |
10
{ | 10 der
i 1
f IR
308
50 40 der : t .
F M P A A AV'YA‘ f""w 'WWYWW B N T
T ™y ? W\ | LI AN
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
CF 2.487 25 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2475 Gz 2.450 Ghz 1.000 MHz 2.48725 GHz -23.71 dbm 1.29 db 2 Result Samma Nome
2490 GHr 2495 GHr 1,000 MHz 2.49438 GHz -21.72 dBm 87208
2435 G 2436 GHz 200,000 kitz 2.49595 GHz -26.53 dBm -1353 dB T oS I T
3496 GHe 2516 He 100,000 kiz 250028 GHz 2.02 dBm 3538 dB T fRef) 361 dBm
neody N - Jusnnannng]
12:06:39 AM 02/22/2023 12:07:43 AKX 02/22/2023

FR1 n41/20MHz / DFT-S OFDM / P1/2 BPSK

Highest Band Edge / Full RB

Ref Level 40.00dBm  Offset 10.00 B Mode Auto Sweep saL

SPURJOUS_LINE_ABS_0q2
SpiRiBUS_UNE ABs 002

i—m ‘
20
| |
W)
30 W
40 dm
50
267G 10005 pis 125 WA/ 2755 GH
2 Result Summar
2670 GHz 2,690 GHz 100.000 kHz 2.67544 GHz 5.03 dBm -24.97 dB
2.690 GHz 2691 GHz 500.000 kHz 2.69003 GHz -26.08 dBm -16.08 dB
2691 Ghz 2595 GHz 1.000 MHz 269149 GHz -25.44 dBm -15.44 dB
2695 GHz 27106Hz 1.000 MHz 269685 GHz 2738 dBm 1438 d8
2.710 GHz 2.795 GHz 1.000 MHz 2.71355 GHz -38.19 dBm -13.19 dB
ety S R

12:12:34 Me 02/22/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 / 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB Power Limit -25dBm > -26.42 dBm Pass

Ref Level 40,00 dBm  Offset 10.00 dB Made Auto Sweep saL RefLevel 40.00GBm  Offset 10,00dB = REW 10kHz 6L

Count 3007300 | * Att 3008 ® SWT__100ms = VEW 30kHz Made Sweep Count 100/100
1 Spurious Emissians 1 ACLR 1Rm Avg
Tt Chec] m
Line _SPURJoUS_UNE_ABS o2 il
30 30 T
20 20
10 dir 10 dBm
. ) ity A A
T I
10 ! 1
| -10 dBr
B0 AR 1 ! ! 1 L
SPURIOUS_LINE_ABS_002 7
I } MW" i INIREY
30 e e i
M‘,’WW 30 d
|40
-40 dBr T T
0 A WA PEREN » Ao fled™,
sy, et v V]t \
50 diim 1 T
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2475 GHz 2.450 GHz 1.000 MHz 249046 GHz -22.43 dBm 257 db 2 Result Summa: None
2490 GHr 2495 GHr 1,000 MHz 249461 GHz -20.00 dBm 7.00dB
2435 G 2496 Ghe 200000 ke 249600 GHz -26.15 dBm -1315 dB T LT
3496 GHe 2516 He 100,000 kiz 251441 GHz 433 dBm 3567 dB T fRef) 3642 4B
neody N ¥ it tead - 0

12:04:43 AN 02/22/2023 12:08:42 AX  02/22/2023

FR1 n41/20MHz / DFT-S OFDM / QPSK

Highest Band Edge / Full RB

Ref Level 40.00dBm  Offset 10.00 B Mode Auto Sweep saL

1 Spurieus Emissions

10

ittt

lo |

\ \

I—ED i

o g‘ln"‘ﬂ...._d

m
40 dBinv 1 m_%

T67GH 10005 pis 125 M/ 2795 Gl
2 Result Summar

2570 GHz 2690 GHz 100.000 kHz 267252 GHz 4.42 dBm -25.58 dB
2,690 GHz 2691 GHz 500.000 kHz 2.69001 GHz -26.28 dBm -16.28 dB
2691 GHz 2695 GHz 1.000 MHz 2.69110 GHz -23.26 dBm -13.26 dB
2695 GHz 2710 GHz 1.000 MHz 269514 GHz -2742dBm -14.42 dB
2.710GHz 2.795 GHz 1.000 MHz 2.71053 GHz -36.09 dBm -11.09 dB

festy

12:15:52 MM 02/22/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 / 20MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB Power Limit -25dBm > -26.6 dBm Pass

Ref Level 40,00 dBm  Offset 10.00 dB Made Auto Sweep saL RefLevel 40.00GBm  Offset 10,00dB = REW 10kHz 6L

Count 3007300 | ® Att 3048 ® SWT__100ms ® VEW 30kHz _Made Sweep Count 100/100
1 Spurious Emissions 1 ACR 1Rm Avg
Tt Chec] m
Line _SPURJOUS_UINE_ABS_oda it
30 30 T
20 20
10 dr 10 dBm
a P A o e ki 4
T
|
-10
| | 410 dBor
f T
¥ e 20
n
30 d
50 40 dBr { |
A A0 P g oM i AP A W}'\,; LA, A P g
O (e T AT, " Vi A A T A e R A
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2475 GHz 2.450 GHz 1.000 MHz 249033 GHz -23.74 dBm 1.26 dB 2 Result Summa: None
2490 GHe 2495 Ghe 1,000 M 220482 GHz 21.41 dBm 841 dB
2,495 Ghe 2496 Ghe 200000 kit 249595 GHz -28.26 dBm 1526 dB T T
3496 GHe 2516 He 100,000 kiz 2.45942 GHz 314 dBm 2685 dB T fRef) 3660 4B

12:02:13 AN 02/22/2023 12:03:20 Ax  02/22/2023

FR1 n41/20MHz / DFT-S OFDM / 16QAM

Highest Band Edge / Full RB

Ref Level 40.00dBm  Offset 10.00 B Mode Auto Sweep saL

1 Spurieus Emissions

30 IV

v
40 dBm .

-50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2 Result Summar

2670 GHz 2.690 GHz 100.000 kHz 267112 GHz 3.10dBm -26.90 dB

1690 GHz 2691 GHz 500,000 kHz 2.69002 GHz -27.29 dBm -17.29 dB

2691 Gh 2695 GHz 1.000 MHz 269178 GHz -24.49 dBm -14.49 dB

2695 GHz 2710 GHz 1.000 MHz 269530 GHz -27.23 dBm -14.23 dB

2.710 GHz 2.795 GHz 1.000 MHz 2.71023 GHz -37.79 dBm -12.79 dB

festy

12:16:51 MM 02/22/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 20MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 10.00

1 Spurious Emissions

a8 Mode Auto Sweep

6L
Cou

it 300/300

Limit Che<d
Line _SPURJOUS_UN

2.475 GHz

2475 GHz
2490 GHz

2,495 GHz
2496 GHz

2.490 GHz
2.495 GHz
2496 GHz
2516 GHz

8004 pts

1.000 MHz

1.000 MHz
200,000 kHz
100,000 kHz

1 MHz/

249007 GHz
2.49492 GHz
2.49570 GHz
250331 GHz

2516 GHz

11:59:33 BN 02/21/2023

RefLevel 40.00dBm  Offset 10.00 d8.

1 Spurious Emissions

Mode Auto Sweep seL

12:18:03 AM  02/22/2023

Limit Check s
Line _SPURIOUS_LINE_ABS 02
SPORIGUS_LINE_ ABS_002
20
N -
il "
| |
| Pﬁbp—
1
40 dBry ‘N"”\
e
267 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2 Result Summa:
2670 GHz 2690 GHz 100.000 kHz 267115 GHz 2.88 dBm -21.12dB
2690 GHz 2691 GHz 500.000 kffz 2.69002 GHz 27.65 dBm -17.65 dB
2691 GHz 2.595 GHz 1.000 Mz 269247 GHz 25.57 dBm -15.57 d8
2695 GHz 2710GHz 1.000 MHz 2.69579 GHz -27.36 dBm 143648
2710 GHz 2.795 GHz 1.000 MHz 2.71015 GHz -39.45 dBm -14.45 dB
[ | &

FR1 n41 / 20MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.00 0B

Mode Auto Sweep saL
Count 300/300

1 Spurious Emissians

Cimit Cheed 5]

Line _SPURJOUS_UINE_ABS_062 P
30
20
10 dby

2 . ol Peunt

o g 7
40

2.475 GHz

2475 GHz

2490 GHz

2,495 GHz
2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2516 GHz

8004 pts

1.000 MHz

1.000 MHz
200,000 kHz
100.000 kHz

1 MHz/

2.49033 GHz
2.494 81 GHz
2.49570 GHz
2.501 67 GHz

-25.46 dBm
-22.44 dBm
-29.45 dBm

2.39 dBm

11:56:38 PM  02/21/2023

2516 GHz

Ref Level 40.00dBm  OMfset 10.00 dB.

Mode Auto Sweep sl

12:19:27 A 02/22/2023

Count 300/300
1 Spurlous Emissions
Limit Check s
Line SPURJOUS._LINE_ABS. 02
SPORIGUS_LINE_ ABS_002
20
ey
“‘WM
| |
t T
[ !
'F. )
40 4B \
267 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2 Result Summa:
2670 GHz 2,630 GHz 100.000 kHz 267149 GHz 1.07 dBm -28.93 dB
2690 GHz 2691 GHz 500,000 kiHz 2.69002 GHz -30.84 dBm -20.84 dB
2691 GHz 2695 GHz 1.000 MHz 2.69366 GHz -29.64 dBm -19.64 d8
2,695 GHz 210 GHz 1.000 MHz 269518 GHz -31.18 dBm -18.18dB
2710 GHz 2.795 GHz 1.000 MHz 271155 GHz -44.30 dBm 1930 d8
[ o T

TEL : 886-3-327-3456
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 /20MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

RefLevel 40.00dBm  Ofiset 10.00 4B Mode Auto Sweep set

Ref Level 3000 dBm  Offset 10.00 B Mode Auto Sweep saL
Count 200/200
1 Spurious Emissions
it Chect 7
Line _SPURJOUS_LIN P
20
0 20
o v e T LT ,~,-wr.«w.-‘
10 ! I PR e
. | i
SPURIOUS_UNE_ ABS 002 | f \11 | |
30 dBmr w i |
) i .
-40 dBerr !
40 dBo
0
267GHz 10005 pts 25 ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz 2 Result Summa;
3 2670 GHz 2690 GHz 100.000 ki 267298 GHz 0.49 dBm -29.51 dB

2475 GHz 2490 GHz 1.000 MHz 249008 GHz - E 2690 GHz 2691 GHz 500000 kifz 269003 GHz -28.18 dBm 181848

24906t 2495 GH 1.000 Mt 249472 GHz - -1, 2691 GHz 2695 Ghz 1,000 Mz 2.69149 GHz

2,495 GHr 249 GHz 200,000 kiz 249558 GHz - -19. 2685 GHz 2710GHz 1.000 MHz 269509 GHz

2856 GHz 2516 GHz 100,000 kHz 2.51491 GHz -30.06 2710 0He 2795 ctie 1000 Mis 271015 GHz

11:50:56 PM 02/21/2023 12:20:29 AM 02/22/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 30MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 10.00 6B

Limit Chesi
Line _SPURJoUS.

o

Mode Auto Sweep

6L

Count 200/200

i f

5_LINE_ABS 002

-40

30 dBm .

60

2.475 GHz
2 Result Summal

8004 pts

1 MHz/

2.526 GHz

2.475 GHz 2.490 GHz 1.000 MHz 2.49001 GHz -26.00 dBm -1.00 dB
2,490 GHz 2.495 GHz 1.000 MHy 2.49485 GHz -23.25 dBm -10.25 dB
2,495 GHz 2.496 GHz 300,000 ktz 2.49600 GHz -26.90 dBm -13.90 dB
2,496 GHz 2,536 GHz 100,000 kHz 251910 GHz 2.92 dBm -27.08 dB

11:39:53 BN 02/21/2023

Ref Level 30.00dBm  Offset 10.00 d8. Mode Sweep 6L
Count 200/200

purious Emissions

SPURIOUS_LINE ABS_00.
Line _SPUR[OUS_LINE_A 2
20 dBi
10
&b i
"R
110 dBnr ‘
! !
——
' ™
50 B “‘\._
2,66 Ghz 70005 pts 135 MHL/ 2.795 Gz
2 Result Summa:
2660 GHz 2690 GHz 100.000 kHz 266308 GHz 317 dBm -26.83 df
2690 GHz 2691 GHz 1.000 MHz 269015 GHz -23.76 dBm -13.76dB
2691 GHz 2.595 GHz 1.000 Mz 269180 GHz 26.50 dBm -16.50 dB
2695 GHz 1720 GHz 1.000 MHz 270070 GHz 26.29 dBm -13.29d8
2720 GHz 2.795 GHz 1.000 MHz 2.72283 GHz -42.59 dBm -17.59d8
[ | &

11:42:27 B 02/21/2023

FR1 n41 /30MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 10.00 6B

RefLevel 30.00dBm  OMfset 10.00dB.

Made Auto Sweep s6L Mode Sweep £
Count 300200 Count 200/200
_Lw\: Chee Phs ABS_00)
Line _SPURJOUS_LINE_ABS ot phek Line _SPURIOUS_LINE_ABS 02 Phss
pos 20 dBi T T
10 10
TSI N ATT I g
a [ d R A T A Y | e
i il 110 dBnr
0 i t
| I
: | T ik
W | M,
-
50 dBiny M‘M“‘H._
60
2,66 Ghz 70005 pts 135 MHL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz 2 Result Summa;
2 Result Summa
2660 GHz 2690 GHz 100.000 kHz 266140 GHz 2.89 dBm 2111
2475 GHz 2.490 GHz 1.000 MHz 2.49049 GHz -25.14 dBm -0.14 dB 2690 GHz 2,691 GHz 1.000 MHz 2.68002 GHz 22.29 dBm -12.29d8
2.490 GHr 2495 GHz 1,000 MHz 2.49483 GHz -23.39 dBm -10.39 dB 2691 GHz 3695 GHe 1.000 MHz 2.69133 GHz 23.48 dBm 13.48 dB
2495.GHr 249 GHiz 300,000 kttz 249600 GHz -28.16 dBm -15.16 dB 2695 GHz 2730GHz 1.000 MHz 269513 GHz 25.41 dBm 124148
2.496 GHz 2526 GHz 100,000 ke 250341 GHz 3.03 dBm -26.97 dB 2720 GH 2795 GHe. 1,000 Mz 2772006 GHz 4134 dBm 1634 dB
weos R ey O S

11:38:54 PM 02/21/2023

11:42:83 B 02/21/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 / 30MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dm  Offset 10.00 6B (= saL Ref Level 30.00d8m  Offset 10.00 48 Mode Sweep S6L
Count 200/200 Count 200/200

S | TP

Limit Chesi PRSS SPURIOUS,_LINE: ABS_0D:

Line _SPURJOUS. 2 Line “SPURIOUS_LINE_x85_0q2
s 20 dbe
10 10
"
0 " = [ (i

lnwv—m-w. G

SPURIOUS_LINE ABS_002 ’J Ih g l| h:.’m‘.u
W e %ﬂy R N W‘\-‘#
50 dBr T %""‘k

60

2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 8004 pts. 1 MHz/ 2,526 GHz
2 Result Summal

2 2660 GHz 2690 GHz 100.000 kHz 266647 GHz 1.81 dBm -28.19.dB
2475 GHz 2.490 GHz 1.000 MHz 249023 GHz -26.44 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.650 50 GHz .23.08 dBm 13.08 dB
2490 GHz 2495 GHz 1.000 MHz 2.49479 GHz -24.25 dBm 2691 GHz 2.695 GHz 1.000 MHz 2.69121 GHz 24.15 dBm 1415 dB
2495 GHe 2496 GHz 300000 kitz 249598 GHz -29.98 dBm 2695 GHz 3720 GHz 1,000 MHz 269798 GHz 27.29 dBm 142948
2436 Ghz 2526 Ghz 100,000 kliz ZET6 5 6 Z20 2720 GHz 2795 Gz 1,000 Mz 272024 GHz -41.96 dBm -16.96 dB

Ready Ready pninanini| C

11:38:15 PN 02/21/2023 11:43:36 B 02/21/2023

FR1 n41 / 30MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 10.00 0B Made Auto Sweep 6L Ref Level 30.00dBm OMfset 10.00 dB. Mode Sweep sl

- Count 200/200
Limit Ches} HE]
Line _SPURJOUS_UINE_ABS_od2
20
" 10
a [ Lt L T T e L | b A e
" : { 110 dB ‘
| !
0 (
sPURIGUS_UNE ABS_002

f | !
T ———r ) ‘
‘:‘a’” 50 dBr T m"“.‘_

60

2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 8004 pts. 1 MHz/ 2,526 GHz
2 Result Summal

2660 GHz 2,630 GHz 100.000 kHz 266648 GHz 1.29 dBm -28.71
2475 GHz 2.490 GHz 1.000 MHz 2.490 80 GHz -28.04 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.68009 GHz -25.07 dBm -15.07 dB
2,490 GHz 2495 GHz 1.000 MHx 289477 GHz -26.53 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69263 GHz -26.47 dBm -16.47 dB
2495 GHe 2496 GHz 300000 kHz 249596 GHz -30.33 dBm 2695 GHz 2730 GHz 1.000 Mz 269639 GHz -26.85 dBm 1386 d8
2.496 GHz 2.526 GHz 100,000 kHz 252164 GHz 1.20 dBm 2720 CHe 2795 GHe. 1,000 Mz 372043 GHz 4224 dBm 172448
P gy & 0

11:37:34 PM 02/21/2023 11:45:03 B 02/21/2023
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